AR R NR A IRSS

saone  Guangzhou Gaotie Metrology and Test Co.,Ltd.
WA IIIIIIIIIIIIIIHIIIIlIIIIlIIIIIIIIlIIIII
Report No. GTT01822050014-001

1 WK 3R
Page of

U

TEST REPORT

Z le:i:Ent 2 TR B TR AR A
B P B AR YR R 8
i ek e LR IR
M= /M B

gode]/Type 1500
# =

Serial No. 10820304
& Manujf%cmrer 2 NI TR TR AR A E
?3% e E A 2022 — 12 - 22

Date of Receipt

iaLIN NVEG -

Approved by H
(REEME BRZA Z{_‘ ‘%{@% o0
stamp Checked by }L,ﬁfﬁ%

Wik 5 P ‘
Tested by F B

3 H 2022 - 12 - 22 EUINEEH 12 4~ A

Date of Test Recommended test period 12 Months

2=k H M 2022 - 12 - 27

Date of Approved

Eﬁaﬁﬂ _ B g ek

Date of Issue Gt i H—HEEN

Hudk: SN TR X ORR TR R A AL IS B T AT L 24

Add:1-2F,Building A1,Hongtu Industrial Park,Licun Road,Nanda Road,Dashi Street,Panyu District,Guangzhou,Guangdong,China
B i (TeD) : 020-39932518 {£ 2 (Fax) : 020-34797200 #is 4w (Post Code) : 511430
A HE] I HE (Web) @ httpy//www.gaotie.com PAE A LS (WeChat) : [ M EEITE




®
S HERITER IR FRYS
santie  Guangzhou Gaotie Metrology and Test Co.,Ltd.
i B

DIRECTIONS
sessnz INTMUANNINATI %2 k3 A
Report No. GTT01822050014-001 Page of
L AR AR YE -
Reference documents for the test:
Z:H8  GI/SCF 44-2019 (ARFZEHEH 1)
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Major standards of measurement used i the test:
W&/ HT EPBRw S/ A RUN THESRHE NN
Name of Equipment/Serial No. Certificate No./Due date Metrological Characteristic ~ Traceability Institute
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W:U=0.01%(k=2)

MRS AN F HEELE Electromagnetic Lab
Place of the test:

TARFR LS - BE: 20 C HHABE: 56 %
Environmental of the test Temperature Relative humidity
E: 1 ARENRE R R 52N ST K. Note: 1.The results relate only to the items test.
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2.This report shall not be reproduced except to full, without the
written approval of our laboratory.

3.This report shall not be valid without stamp of our institute.

4.This report No. is according to the record No.
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